MEOLO0Q 2

. STATE OF MAINE
DEPARTMENT OF ENVIRONMENTAL PrROTECTION

ANGUS 8. KING, JR. MARTHA KIRKPATRICK
GOVERNOR COMMISSIONER

December 31, 2001

Scott Wilhelm
City of Bath

55 Front Street
Beth, ME 04530

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #MEO0100021
Maine Waste Discharge License (WDL) Application #W002678-5L-E-M
Final Permit/License Modification

Dear Mr. Wilhelm:

Enclosed please find a copy of your final MEPDES permit and Maine WDL modification which
was approved by the Department of Environmental Protection. This permit/license modification
supersedes National Pollutant Discharge Elimination System (NPDES) permit #ME0100021, last
issued by the Environmental Protection Agency (EPA) on September 30, 1998. Please read the
[...]
CSO control projects that have been completed shall be monitored for volume and
frequency of overflow to determine the effectiveness of the project toward CSO
abatement. This requirement shall not apply to those areas where complete separation has
been completed and CSO outfalls have been eliminated.

7. Additions of New Wastewater (see Section 8 Chapter 570 of Department Rules)

Chapter 570 Section 8 lists requirements relating to any proposed addition of wastewater
to the combined sewer system. Documentation of the new wastewater additions to the
system and associated mitigating measures shall be included in the annual CSO Progress
Report (see below). Reports must contain the volumes and characteristics of the
wastewater added or authorized for addition and descriptions of the sewer system
improvements and estimated effectiveness.

8. Annual CSO Progress Reports (see Section 7 of Chapter 570 of Department Rules)

By March 1 of each year, the permittee shall submit CSO Progress Reports covering the
previous calendar year (January 1 to December 31). The CSO Progress Report shall
include, but is not necessarily limited to, the following topics as further described in
Chapter 570: CSO abatement projects, schedule comparison, progress on inflow sources,
costs, flow monitoring results, CSO activity and volumes, nine minimum controls update,
sewer extensions, and new commercial or industrial flows.



ME0100021 PERMIT PAGE 16 OF 16
WO002678-5L-E-M

SPECIAL CONDITIONS
L. CONDITIONS FOR COMBINED SEWER OVERFLOW (cont’d)

The CSO Progress Reports shall be completed on a standard form entitled “Annual CSO
Progress Report”, furnished by the Department, and submitted in electronic form, if
possible, to the following address:
CSO Coordinator
Department of Environmental Protection
Bureau of Land and Water Quality
Division of Engineering, Compliance and Technical Assistance
17 State House Station
Augusta, Maine 04333
e-mail: CSOCoordinator@state.me.us

9. Signs

If not already installed, the permittee shall install and maintain an identification sign at -
each CSO location as notification to the public that intermittent discharges of untreated
sanitary wastewater occur. The sign must be located at or near the outfall and be easily
readable by the public. The sign shall be a minimum of 12" x 18" in size with white
lettering against a green background and shall contain the following information:

CITY OF BATH
WET WEATHER
SEWAGE DISCHARGE
CSO # AND NAME

10. Definitions
For the purposes of this permitting action, the following terms are defined as follows:

a. Combined Sewer Overflow - a discharge of excess waste water from a municipal or
quasi-municipal sewerage system that conveys both sanitary wastes and storm water
in a single pipe system and that is in direct response to a storm event or snowmelt.

b. Dry Weather Flows - flow in a sewerage system that occurs as a result of non-storm
events or are caused solely by ground water infiltration.

c. Wet Weather Flows - flow in a sewerage system that occurs as a direct result of a
storm event, or snowmelt in combination with dry weather flows.



ATTACHMENT A



MARINE WHOLE EFFLUENT TOXICITY (WET) TEST. REPORT

'DEB Licerise. Nojuih ~ '\PDES

e

Contact pcrs n-

halilt's :

D\te mldé.lly samplc

T_est','typ'e'

e DEP/EPA
Results’

stiverside

'Recelving Water, Conccnr.ratldﬁ

A-NOEL
C-NOEL

A-NOEL
C-NOEL

23]};’@»»:);‘;»3 RN B

mﬁii)?

&Da.tz. ‘summary

% survival % fertLleed % survival final wt (mg}
QC standard A>90 >70 A>90 C>80 »0.50
lab control »
recelving water contrl

conc. 1 { %)
cone. 2 ( %)
conc. 3 ( %)
conc. 4 ( %)
conc. 5 ( %)
conc. 6 ( %)

stat test used

place * next to values statistically different from controls .

Reference toxicant -

Sl Shelmp ' sea urchin .t % L ver sid -

LCSO/A -NQEL C-NOEL LCS0/A-NOEL C-NOEL
toxicant /date : ) brine
limits (mg/}) - sea salt
results {ig/) other

Comments " . - i

Laboratory Conductm_g Tests. To the best of my knowlcdgc this 1nformatxon is trie, accurate, and complete

signature company
printed name _ ' acddress
tel. no. ' .

Report analytical chemiany un reverse side. WETRPFMM.XLS Mar 92



ANALYTICAL CHEMISTRY RESULTS

MARINE WATERS
et ' Date atidlyzed |
mm/dd/yy mm/dd/yy
el .
e e l"ln '”'" i i |||| Ay ’I b "lll” g 1,||1 p| “D' e g e A o "'<':l ||l I
e e a L lll o i .

Ammonia nitrogen ng/L g/L '
Salinity ppt : ppt .
Total residual oxidants mg/L mg/L
Total organic carbon  |mg/L ‘ - mg/L
Total solids mg/L : ' mg/L
Total suspended solids jmg/L mg/L
Total aluminum ug/L ) pg/L
Total cadmium ng/L ‘ pg/L
Total chromium ng/L ‘ ' pg/L
Total copper ) ug/L ' ' pg/L
Total lead “|pg/L : . pg/L
Total nickel pg/L - pg/L
Total zinc pg/L : ' . ng/L
other ( pH ) [S.U. . ' s.U.
other { - ) ' ‘ '

O R TTTHIUS T TEH

i omren s A

-k SR l X‘I HOLM

Laborat ng test. To ‘the best

e e e s
s'informatio 'is trie, ceurate,’and “Sompigte. i

Mt it

WETCHEMM.XLS Mar 93



ATTACHMENT B



MUNICIPALITY OR DI

YE/
YEARLY TOTAL PRE
PRECIP. DAY
CSO START | OCATION: EVENT EVENT
EVENT DATE L OVERFLOW | DURATION
# OF TOTAL IMAXGoeer GALLONS HRS
STORM_[IINCHES| INCH

1 T
2

3 :

) i

5

6 |

7 |

g ‘

9 }
10 o
1 ot
12 ]
13
14 -
15
16 —
17 -
18 !
19
20 J
21 ;
22 :
23 —
24
25

TOTALS

Note 1. Flow data sh&

Note 2: Block activity




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND
MAINE WASTE DISCHARGE LICENSE

FACT SHEET

Date: November 27, 2001

PERMIT NUMBER: ME0100021

LICENSE NUMBER: W002678-5L-E-M

NAME AND ADDRESS OF APPLICANT:

CITY OF BATH
Publicly Owned Treatment Works
55 Front Street
Bath, Maine 04530

COUNTY: Sagadahoc County

NAME AND ADDRESS WHERE DISCHARGE OCCURS:

109 Bowery Street

Bath, Maine 04530
RECEVING WATER/CLASSIFICATION: Kennebec River/Class SB
COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Scott Wilhelin

(207) 443-8348 -

1. APPLICATION SUMMARY

a. Application: The applicant has applied for modification of Department Waste Discharge
License (WDL) #W002678-5L-E-M, which was issued on October 27, 1999 and is due to
expire on October 27, 2004. The WDL authorized a monthly average discharge of
3.5 million gallons per day (MGD) of treated municipal waste water from the Bath waste
water treatment facility to the Kennebec River, Class SB, in Bath, Maine. The WDL also
authorized the discharge of primary treated combined sanitary waste waters and storm
water from a bypass structure at the waste water treatment facility and untreated
combined sanitary waste waters and storm water from five combined sewer overflow
(CSO) outfalls in the collection system. The permittee has requested the Department
modify the WDL to incorporate the terms and conditions of the Maine Pollutant
Discharge Elimination System (MEPDES) permit program.



mOIOOOZI FACT SHEET PAGE 2 OF 10
W002678-5L-E-M

1. APPLICATION SUMMARY (cont’d)
b. History: The most recent relevant licensing/permitting actions include the following:

January 9, 1992 — The State of Maine entered into a Consent Agreement and
Enforcement Order with the City of Bath. The order established a compliance schedule
to evaluate and eliminate combined sewer overflows (CSO’s) through the development of
a CSO abatement Master Plan and associated programs. The Order also required the City
to evaluate its existing waste water treatment facilities and implement various plans and
programs, including a preventative maintenance plan, a pump station facilities plan, staff
training and education program, a comprehensive treatment plant facilities plan, and a
staffing needs evaluation.

- September 1995 — A Master Plan document entitled, Supplemental Combined Sewer
Overflow Facilities Plan Study” prepared by EER, Inc. was submitted to the Department
and EPA. The Master Plan assessed a full range of abatement alternatives, taking into
consideration technical, environmental, and economic factors, and provided for on-going
compliance monitoring to be done during implementation of recommended abatement
measures

September 30, 1998 — The City’s National Pollutant Discharge Elimination System
(NPDES) permit #ME0100021 was reissued. The permit contained limits for secondary
treatment at a monthly average flow of 3.5 MGD. Flows through the CSO related
primary bypass structure were not specifically authorized by the NPDES permit and no
primary effluent limits were set forth for this portion of the discharge.

December 23, 1998 - The EPA issued a letter to the City that modified the permit testing
frequency for BOD and TSS from 1/Day to 3/Week.

Octobef 1,.1999 - The CSO Master Plan was approved by the Department and the EPA.

October 27, 1999 — The Department issued WDL #W002678-5L-D-R authorizing the
City to discharge secondary and primary treated waste waters from the waste water
treatment facility and untreated waste waters/storm water from five CSQ’s.

October 1999 - The upgrade for the City’s waste water treatment was substantially
completed.

January 12, 2001 - The Department received authorization from the EPA to administer
the NPDES permit program in Maine. From this point forward, the program will be
referenced as the MEPDES permit program. Upon issuance of a final MEPDES permit,
NPDES permit #ME0100021 last issued by the U.S. Environmental Protection Agency
on September 30, 1998, will be superseded. Once superseded, all terms and conditions of
the NPDES become null and void.



ME0100021 FACT SHEET PAGE 3 OF 10
W002678-5L-E-M

1. APPLICATION SUMMARY (cont’d)

October 23, 2001 — The City of Bath submitted an application to the Department to
modify WDL #W002678-5L-D-R to incorporate the terms and conditions of the
MEPDES program.

c. Source Description: The facility, located at 109 Bowery Street in Bath, treats domestic,
industrial, and commercial waste waters from the surrounding City. There are no
industrial users contributing flow greater than 10% of the volume of waste water received
by the treatment facility. There is one minor industrial waste stream from Bath Iron
Works (BIW) which has been monitored by BIW and the City. The following waste
water parameters have been historically sampled by and will continue to be sampled by
BIW and submitted to the City and Department: copper, lead, nickel, zinc, BOD, TSS, oil
and grease, pH, and temperature.

The City maintains a combined sewage collection system. The collection system does

not have sufficient capacity to transport the volume of inflow and infiltration of water
experienced during periods of rainfall and snow melt. During wet weather, the permittee
is authorized to discharge storm water/waste water from five (currently) CSO’s to the
Kennebec River.

The facility is authorized to treat up to 10,000 gallons per day (GPD) of septage. The
septage receiving station was upgrade as part of the waste water treatment facility. On
June 21, 1999, the City provided the Department with an updated written Septage
Management Plan pursuant to Chapter 555, Section 6.

d. Waste Water Treatment: The City’s waste water treatment facility provides a secondary
level of treatment via an activated sludge process. Screenings and grit are removed at the
headworks by means of an automatic climbing rake and swirl grit chamber with grit
screw apparatus. Two secondary clarifiers were retrofitted in 1999 and now serve as
primary treatment clarifiers, each 50 feet in diameter and holding 157,000 gallons.
Reaction is accomplished by two separate aeration trains (2 basins each); secondary
clarification of the waste water is achieved by three - 180 ft. x 12 ft. rectangular clarifiers
each with a capacity of 137,000 gallons. Sludge de-watering is accomplished by means
of two, 2-meter belt filter presses and de-watered sludge is limed and hauled to field
spreading and stacking sites by private contractors. Secondary effluent is chlorinated in
detention tanks prior to being discharged to the Kennebec River through a 36” outfall
pipe with a diffuser located 24 feet below mean low water. The facility has the capacity
to de-chlorinate the final effluent.

The facility is designed to treat to secondary levels at an average daily flow of 3.5 MGD.
The total pumping capacity to the facility is 14 MGD. As part of its CSO abatement
program approved by the Department on October 1, 1999, the City is treating a portion of
the excess combined sewer overflows at the waste water treatment facility. As designed,
the upgraded facility can provide peak (24-48 hour) sustained secondary flow



MEO0100021 FACT SHEET PAGE 4 OF 10
W002678-5L-E-M :

1. APPLICATION SUMMARY (cont’d)

of 7.0 MGD and primary treated and disinfection for an additional 7.0 MGD of wet
weather flow. To the extent possible, combined sewer flows receive secondary treatment
along with normal dry weather flows. However, in order to prevent damage to the
treatment system and upsetting the biological process, the volume of water receiving
secondary treatment is limited. During storm or snow melt related events, primary
treated waste water volumes in excess of 7.0 MGD peak flow can be diverted from
entering the secondary treatment aeration and re-directed through a bypass structure
located between the primary clarifiers. The bypassed primary treated waste water can
either be diverted henceforth to empty aeration basins or, if the basins are filled or
otherwise being used, to a bypass-specific chlorine detention basin equipped with a high
rate disinfection system, flow measurement, and dechlorination capabilities. The
bypassed water is then blended with secondary treated waste water prior to discharge to -
the Kennebec River. The facility treats as much combined waste water as possible,
however, due to seasonal variations and the need to maintain stable treatment for dry
weather flows, the amount of combined sewer overflow receiving secondary treatment
may vary at any given time.

2. CONDITIONS OF PERMITS

Maine Law, 38 M.R.S.A., Section 414-A, requires that the effluent limitations prescribed for
discharges, including, but not limited to, effluent toxicity, require application of best
practicable treatment, be consistent with the U.S. Clean Water Act, and ensure that the
receiving water attain the State water quality standards as described in Maine’s Surface
Water Classification System. In addition, 38 M.R.S.A., Section 420,and Department
Regulation Chapter 530.5, Surface Water Toxics Control Program, requires the regulation of
toxic substances at the levels set forth for Federal Water Quality Criteria as published by the
U.S. Environmental Protection Agency pursuant to the Clean Water Act

3. RECEIVING WATER QUALITY STANDARDS

Maine Law, 38 M.R.S.A., Section 465, states that the Kennebec River, Class SB, shall be
suitable for the designated uses of recreation in and on the water, fishing, aquaculture,
propagation and harvesting of shellfish, industrial process and cooling water supply,
hydroelectric power generation and navigation and as habitat for fish and other estuarine and
marine life. The habitat shall be characterized as unimpaired. Discharges to Class SB waters
shall not cause adverse impact to estuarine life in the receiving waters shall be of sufficient
quality to support estuarine and marine species indigenous to the receiving water without
detrimental changes in the resident biological community. There shall be no new discharge
to Class SB waters which would cause closure of open shellfish areas by the Department of
Marine Resources.



m0100021 FACT SHEET PAGE 5 OF 10
W002678-5L-E-M '

4. RECEIVING WATER QUALITY CONDITIONS

The State of Maine Water Quality Assessment Report (1998) pursuant to Section 305(b) of
the Federal Water Pollution Control Act, indicates that the Kennebec River in this reach is
attaining its Class SB classification.

5. EFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

Dilution Factors: Department Regulation Chapter 530.5, Surface Water Toxics Control
Program, §D(3)(b) states that for discharges to the ocean, dilution must be calculated as
near-field or initial dilution, or that dilution available as the effluent plume rises from the
point of discharge to its trapping level, at mean low water level and slack tide for the acute